

Guide to Edits Included in the New York Medicaid program 29-I Health Facility BILLING Guidance- Version 2024-1- September 2024

Update Made	Updated Text	Location
Updated Language	All-Other Limited Health-Related Services that a 29-I Health Facility provides must be included in on the 29-I License prior to delivery of services except for CFTSS and HCBS, and which may require a separate State designation and are indicated in the 29-I's NYS Designation letter. prior to delivery of services.	p.8
Updated Language	Children's Waiver Home and Community-Based Services (HCBS) a. Caregiver Family Advocacy and Support Services b. Community Advocacy and Support g. Palliative Care:-Bereavement Therapy Counseling and Support Services m. Adaptive and Assistive-Equipment Technology	p.8-9
Added language	Agencies that do not obtain Article 29-I Licensure are not authorized to receive a Medicaid per diem to provide Core Limited Health-Related Services and are not permitted to bill for Other Limited Health- Related Services.	p.12
Added language	Non-billable procedure codes submitted on MMCP claims will have one unit and will be reimbursed_at \$0.; Non-billable procedure codes submitted on FFS claims will have zero units and will not be reimbursed. Although these codes are not associated with a fee, they should be reported on the claim to accurately represent services delivered during the encounter. Each rate code should be billed on separate claim.	p.19



Updated Language	It is permissible to claim the 29-I Health Facility Medicaid residual per diem rate for all days of the following absence categories:					p.20		
	•	Weekday and weekend visits, up to seven						
		onsecutive days pe	1 115	L				
	•							
Removed	Abs	ence Categories wh	en it	is Not F	Permis	ssible to	p.21	
Language	-	m the Medicaid Res					P	
		e following circumsta				is not		
		nissible to claim the 2						
	Rela	ted Services (Medica	aid res	sidu <mark>a</mark> l pe	er dier	n) rate:		
	•	Out-of-state congr	egate	-care pla	aceme	ent		
		setting						
					<u> </u>		p. 23	
Added Language		In addition to rate codes, procedure codes are						
		required when submitting Medicaid Managed Care claims. If an encounter requires multiple procedure						
		codes to detail the services that were delivered,						
		include all procedure codes that apply (including						
	non-	non-billable procedure codes).						
Lindatad Dilling							- OF	
Updated Billing Example	Rate	Procedure Code description	Modifier	Procedure	Billable	Units Billed	p.25	
	i chinauta	Code Units Unit Limit 12 units/day						
	4594	New Patient Office or outpatient visit	U9, SC	99204 (billable	15	3 units		
		(typically 30 minutes) usually presenting		code)	minutes			
		problem(s) are moderate severity						
		Service(s) provided in the office at times other than regularly scheduled office	N/A	99050 (non- billable code)	N/A	0 (FFS)/ 1 (MMCP)		
		hours, or days when the office is normally						
		closed (e.g. holidays, Saturday, or Sunday) in addition to basic service						
		Pharmacologic management, including	N/A	90863 (non-	N/A	N/A 0 (FFS)/ 1		
		prescription and review of medication,		billable code)		(MMCP)		
		when performed with psychotherapy services						
	Non-	billable procedure co	odes	on FFS	claim	s_will	p.26	
Added Language	have	billable procedure co zero units and will r should be reported o	ot be	reimbur	sed; h	nowever,	p.26	



	represent the services delivered during the encounter.	
Updated Language	When submitting MMCP Other Limited Health Related-Service claims for services delivered to the same child/youth, during the same day and under the same rate code, submit one claim indicating one rate code. On each claim, report the procedure codes that reflect the services delivered during the encounter related to the rate code. Non-billable procedure codes will have one unit and will be paid at \$0 ; however, they should be reported on the claim to accurately represent services delivered during an encounter.	p.26
Updated Language	<u>MMCP Example:</u> If a 29-I Health Facility provides Developmental Test Administration using rate code 4589 for one hour and thirty minutes, the claim would need to reflect rate code 4589, procedure codes 96112 and 96113 with a total of 6 units on the claim. If more than one procedure code is billable on the claim the units must reflect what was delivered in the encounter. Non-billable procedure codes_will be indicated as one unit on the managed care claim and will pay at \$0. Only the billable portion of the claim will be associated with a payment amount.	p.26-27
Refreshed Hyperlinks	All hyperlinks refreshed throughout manual.	Throughout Manual